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First-Dose or Urgent Provider Pack/Kit: Medication Inventory 
The following is a sample list of medications for a Hospital at Home provider’s kit.  For Hospital 
at Home pharmacy FAQs, visit the Users Group Technical Assistance Center. 

Medication Description Count 
Acetaminophen 500mg tablet 6 
Albuterol neb 2.5mg/3mL 5 
Ampicillin/Sulbactam 3g vial (100mL MBP) 2 
Aspirin 81mg chewable tablet 4 
Atropine sulfate 1mg/10mL (0.1mg/mL) 1 
Azithromycin  250mg tablet 5 
Benzonatate  100mg capsule 8 
cefepime 2g vial 1 
Ceftazidime 2g vial 2 
Ceftriaxone 250mg powder vial 1 
Ceftriaxone 2g vial 2 
Ceftriaxone 1g vial 2 
Ciprofloxacin 400mg IV premix bag 2 
Ciprofloxacin 250mg tablet 6 
Clindamycin  150mg capsule 4 
D50 25g/50mL syringe 1 
Diltiazem 125mg/25mL vial 1 
Diltiazem 30mg tablet 4 
Diphenhydramine 50mg/mL vial 2 
Diphenhydramine 25mg tablet 4 
Docusate 100mg capsule 4 
Doxycycline 100mg capsule 5 
Enoxaparin 30mg syringe 2 
Enoxaparin 40mg syringe 2 
Epinephrine 1mg/10mL (1:10,000) syringe 1 
Epinephrine pen 0.3mg (adult pen) 1 
Furosemide 100mg/10mL vial 2 
Furosemide 20mg/2mL vial 2 
Furosemide 20mg tablet 4 
Glucose gel tube 40%, 37.5g 1 
Haloperidol 5mg/1mL vial 1 
Haloperidol 1mg tablet 2 
Heparin 5000 units/1mL 4 
Insulin aspart pen 1 
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Insulin glargine pen 1 
Ipratropium neb 0.5mg/2.5mL 5 
Ketorolac 30mg vial 2 
Labetalol 100mg/20mL vial 1 
Labetalol 200mg tablet 5 
Levofloxacin 750mg tablet 4 
Lidocaine  2%, 5mL vial 1 
Lidocaine w/epi 2% 1:200,000 (400mg/20mL) 2 
Lidocaine transdermal 4% patch 2 
Linezolid 600mg tablet 2 
Magnesium sulfate 4g/100mL bag 1 
Methylprednisolone sod 
succ 

125mg/2mL vial 1 

Metolazone 2.5mg tablet 2 
Metoprolol succinate 25mg tablet 5 
Metoprolol tartrate 5mg/5mL vial 2 
Metoprolol tartrate 25mg tablet 5 
Metronidazole 500mg IV bag 2 
Metronidazole 250mg tablet 5 
Naloxone 0.4mg/1mL vial 2 
Naloxone intranasal 4mg spray 1 
Naproxen 500mg tablet 5 
Nitroglycerin 0.4mg SL tablets (vial) 2 
Ondansetron 4mg/2mL vial 2 
Ondansetron 4mg tablet 5 
Oseltamivir 75mg capsule 4 
Phenylephrine 10mg/1mL vial 1 
Piperacillin/tazobactam 4.5mg vial 2 
Potassium chloride 20mEq powder packet 5 
Potassium chloride 10mEq/750mg capsule 8 
Potassium chloride 10mEq/100mL bag 2 
Prednisone 20mg tablet 6 
Sterile water 10mL vial 2 
Sodium chloride (sterile) 10mL vial 2 
Sulfamethoxazole/TMP 800mg/160mg DS tablet 4 
Vancomycin 1g vial 2 
Warfarin 10mg tablet 2 
Sodium chloride 0.9% 100mL bag 2 
Sodium chloride 0.9% MBP 100mL bag 2 
Sodium chloride 0.9%  500mL bag 1 

 


